





PARTS

check that you've received BOX:1/2

all parts listed below

WF322139

(2) (1PC)

=

(6) (6PCS)

HARDWARE ,




PARTS

check that you've received
all parts listed below

BOX:2/2
WF322140




HARDWARE ‘ check that you've received

all parts listed below

Hardware List

OUTLOOK DESC

Bolts @ 5/16" x 35 mm

Bolts @ 5/16" x 45 mm

&
&

O
Wooden Pegs @10*30 mm

- Plain washer @19x1.5 mm
@ Spring washer J13x1 mm

K Allen key 80x30x4 mm
5

Screws @4x30 mm

Oi

‘\'\\
@ Leveler @1/4x20 mm










S
Egt?







